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Anticipatory Medications Template V1.3
Deployed to all GP Practices in 5 Hampshire CCGs March 2020 as part of the Palliative Care response to COVID19

The following pages illustrate the Anticipatory Medications Dose Calculation Worksheets developed over much of 2019 to sit alongside the Future Planning Template and SHFT/Solent Community Syringe Driver and PRN Administration Order sheets. In response to COVID19 this work was completed over 2 weeks in March and all of the resources mentioned were distributed to all EMIS practices by ArdensQ and all SystmONE practices via Southampton and Portsmouth CCG IT departments. This work was completed by the release of clinical Palliative Medicine Consultant time by SHFT, Solent NHS Trust and Rowans Hospice, without any additional funding.
Introductory page from the EMIS template is shown in figure 1. Generally SystmONE Template views are used to illustrate contents. Both S1 and EMIS templates link to the same flowcharts held in the FuturePlanning.org.uk webpages.
Figure 1.0 - Introductory Page
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Figure 2.0 - Pain Control
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Figure 3.0 - Anti-emetics
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Figure 4.0 - Breathlessness
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Figure 5.0 - Respiratory Secretions
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www.futureplanning.org.uk/EoLSecretions

Figure 6.0 - Agitation
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Figure 7.0 - COVID19
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www.futureplanning.org.uk/covid19_generalguidance.html
Dr Steve Plenderleith		20 November 2020
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Driven by anxiety

rather than pain

Low end = %2 W (to nearest 2.5mg)
High end = W (to nearest 2.5mg)

Lowend = % W (to nearest 2.5mg)
High end = 1%W (to nearest 2.5mg)

Syringe Driver Admin Chart;

- should only be written in advance for drugs that need to
‘continue when the oral route i lost. E.g. anti-emetics, anti-
epileptics, anti-psychotics and dexamethasone (for raised ICP or
cerebral iritation headaches.)

~If on no regular background strong opioid a Syringe Driver
chart should only be written up for pain relief once the patient’s
response to PRN SC dosing has been assessed.

- dose ranges can be used in the community. Community Care
‘Teams will start with the lowest dose unless clearly instructed
otherwise.

- dose ranges should generally allow for a single 50% increase.
‘Wider ranges need to be clinically justified in each case.
Remember Gosport.

‘Specialist Palliative Care telephone advice 24/7 may help;
particularly if sought in advance as less common SC drugs can
then be sourced prior to being required. Seeking advice does not
require a referral.
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Modified Release

[BEWARE iz=
|once daily preparations. "‘F"‘"
‘Morphine MR No
dose Dmg.
YEs
‘Oxycodone MR Please D/W
palliative Care,
dose Dmg. E

Lowens 5T (conesres 25me)

Highend=% T (1o nearest 25me,
Slows for ne 50% incresze)

High end = 1% T (to nearest 25me,
‘llows for one S0% increaze & 3 bit]

[Pescrvea ange
Morphine or Oxycodone
=*/12T="/,T mg Hourly

Suficient ampules o 10/mi
‘of Morphine or Oxycodone
for RN use and ateast 3 dayz of
Syringe driver supply.
Minimum of 10ampuss.

[E—
‘Morphine or Oxycodone
="/10T="/& T mg Hourly

Syringe Driver Admin Chart;

-should only be written in advance for drugs thatneed o
continue when the ral roue s es.E.g.pain relie,anti-metics,
‘anti-epileptics, ntipeychotcs and desamethasone (or raised ICP
or cerebra mation headaches

- when niating  new CSCI* drug, doses should be based
upon the patiens response to SC PRN use of that drug response
0 PRN SC dosing has been assessed.

- dose ranges can be used inthe communicy. Commnity Care.
Teams will tart withthe lowest dose unless ciearly nstructed
otherwise

" dose ranges shoud generaly alow for a single S0% ncrease.
Widerranges need t be cinicaly jusified in €ach ciz.
Remember Gosport.

‘Speciat Pliative Care talephons advce 24/7 may help;
partculaly f sought n advance as less common SC drugs can
then be sourced prior to being required. Secking advice doss not
require a referral

“Continuous Subcutaneous nfusion (CSC1)
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If requiring increased pain
relief;

assess response to PRNs
f renal failure then d/w
palliative care

consider setting up an
opioid syringe driver
alongside the patch

Fentanyl

| Multiply by 125 to convert to oral

Multiply patch strength by 24.
Divide by 1000 to get mg per day.

morphine TDD

Multiply patch strength by 24. | |
ivides by 1000 to get mg per day.
Multiply by 100 to convert to oral

morphine TDD

YES

Buprenorphine

A

Discuss with Spedialist Palliative Care or
Renal team if they are ot already involved

Between

reach morphine PRN
SCstart dose

the patch strength by one
increment.
If pain is poorly controlled
consider discussing with the
palliative care team.

Prescribe
Less than (<) 3u]

30-50

reach oxycodone PRN
SCstart dose
Prescribe

PRN SC start dose (in
microgrammes)
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Anticipatory Medications & Management

of Nausea & Vomiting

Find the section that represents your patient's CURRENT treatment, and then click the
associated link to view the suggested treatment pathway.

—— Eol N&V considerations view cannot be shown when previewing ~

Patient is not currently taking an oral anti-emetic?

Follow this fink for guidance ..

. @ ool

Patient is currently on an effective oral anti-emetic?

Metoclopramide or Domperidone . .

Cyclizine ..

Haloperidol ...

Ondansetron ..

Current anti-emetic is ineffective?

@ Prokinetics

Cyelizine

Halaperidol

)

)

@ ondansetion
@ Levomepromazine
)

Diffiult Drugs

@ Diffeult Drugs

=
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Syringe Driver Admin Chart;
~should only be written in advance for drugs.
Intracranil pathology may increase Prescribe FP10 & Add to Syringe that need to continue when the oralroute s lost.
sensitiviy to haloperidol or ; .. pain reief, anti-cmetics, ani-epileptics, ani-
levomepromazine Side Effects? add to PRN chart Driver Chart

psychotics and dexamethasone (for raised ICP or
cerebral irritation headaches.)

- when initiating a new CSCI* drug, doses
should be based upon the patients response to
(S SCPRN use of that drug.

- dose ranges can be used in the community.
CCTs will start with the lowest dose unless
clearly instructed otherwise.

- dose ranges will generally allow for a single
50% increase. Wider ranges need to be clnically.
justified in each case. Remember Gosport.

Specialist Palliative Care telephone advice 24/7
== may help; particularly if sought in advance as less
‘common SC drugs can then be sourced prior to
being required. Seeking advice does not require
areferral.

7 ' | *Continuous Subcutaneous Infusion (CSCI)
Cyclizine stings and can cause site iritation.

DO NOT mix with 0.9% Saline. Use water for injection in the driver.
If problematic consider a change to a less irritant anti-emetic e.g. 2" line
levomepromazine or 3" line (with pal. care advice) ondansetron
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Metoclopramide
Acetylcholine & Dopmine antagonist.
Upper Gl proKinetic

Prescribe FP10 & add
to Syringe Driver Chart

For chemicalinc. opioid) induced nausea,
anvity 8/or opoid induced gastric tass.
(General not used or ol care,unless oal

aleady n se & tolerated, 5 may cause colic
nmmobie atints at i of constpatin.

1to1dose
conversion

fromoral to5C.

metoclopramide

Crosses B85, hence ik of ystonia nd
other etra-pyramidal side effects with

10 amps of 10me/2mi

30 - 60mg/24hrs

Tongerterm use
4 e 1t01 conversion
/" ctons & use a5 for metoclopramide. from oral

. Does ot ross bloo brainbarrie,but
\_ cancauser prolongaton.

domperidone to SC

metoclopramide

Syringe Driver Admin Chart;

should only be witten n advance for
drugs that need to continue when the oral
Fouteslost.E.5.pain ele, anti-emetic,
antieplleptics,antipsychoticsand
deramethasone (fo ased P o cerebral
Iritaion headaches |

doseranges ca be used in the
communty.Community Care Teams wil
Sartwith th lowest dose unles clearly
instruced ctheruse.

dose ranges il generaly allow for
single S0% ncreas, Wider anges need to
e cliicaly ustifed in each case.
Remember Gospor.

“Continuous Subcutancous nfusion (CSCI)

PRN chart

10-20mg PRN

1 sing I iver & PRN, the maximum
Jffctive tota dose for NV s 60/ 24hrs.
N8V perssts consider conversionto
levomepromazineorf col becormes a
problemthen please discuss with your local
Paliative Careteam
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Syringe Driver Admin Chart; PRN chart

Prescribe FP10 & add - should only be written in advance for drugs that need to continue
to Syringe Driver Chart when the oral route s lost. E.g. pain relief, anti-emetics, anti-epileptics, IF using in driver & PRN then the maximum
anti-psychotics and dexamethasone (for raised ICP or cerebral iritation effective dose for N & V s 150mg/24hrs. If N&V
headaches.) persists please consider conversion to
- dose ranges can be used in the community. Community Care Teams levomepromazine or discuss with your local
will tart with the lowest dose unless clearly instructed otherwise. Palliative Care team

- dose ranges will generally allow for a single 50% increase. Wider
ranges need to be clinically justified in each case. Remember Gosport,

150mg/24hrs

mg
(4Hrly, x3/24hrs)

*Continuous Subcutaneous Infusion (CSCI)

Cyclizine stings and can cause site irrtation.
DO NOT mix with 0.9% Saline. Use water for injection in the driver.
Consider change to a less irritant anti-emetic e.g Haloperidol,
metoclopramide or 2" line levomepromazine
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Worsening intracranial pathology may
increase sensitviy to haloperidol or
levomepromazine side effects?

Prescribe FP10 & add

to Syringe Driver Chart

Syringe Driver Admin Chart;

~should only be written in advance for drugs.
that need to continue when the oral route i lost
E.g. pain relie, anti-emetis, anti-epileptis, anti-
psychotics and dexamethasone (for raised ICP or
cerebral iritation headaches.)

~dose ranges can be used in the community.
Community Care Teams willtart with the lowest
dose unless clearly instructed otherwise.

-~ dose ranges will generally alow for a single
50% increase. Wider ranges need to be clinically
justified in each case. Remember Gosport

“Continuous Subeutaneous Infusion (CSCI)

PRN chart

me

(ahrly, x4/24hrs)

¢ using in driver & PRN then the maximum
effective dose for N & V is Smg/2ahrs. If
N8 persists please discuss with your local
Pallative Care team
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Only consider
conversion to
syringe driver if
used orally as 3™
line anti-emetic

after failure of

other orals to
control
N&V.

Asnotin
common syringe
driver use in
Hampshire
Community
please call your
local Specialist

Palliative Care
team for support;
if not already
involved.

Prescribe FP10 &
add to Syringe
Driver Chart

| 10 amps of 8mg/4ml|
6mg/24hrs

Syringe Driver Admin Chart;

- should only be written in advance for
drugs that need to continue when the oral
route is lost. E.g. pain relief, anti-emetics,
anti-epileptics, anti-psychotics and
dexamethasone (for raised ICP or cerebral
irritation headaches.)

- dose ranges can be used in the
community. CCTs will start with the lowest
dose unless clearly instructed otherwise.

- dose ranges will generally allow for a
single 50% increase. Wider ranges need to
be clinically justified in each case.
Remember Gosport.

*Continuous Subcutaneous Infusion (CSCI)

PRN chart

- 25mg PRN
(6Hrly, x4/24hrs)

If already using ondansetron in
the driver then giving more PRN
is unlikely to be helpful. If N&V'
persists please discuss with your
local Palliative Care team .
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Levomepromazine
Blocks lots of receptors.

Prescribe FP10 & add to
Syringe Driver Chart

Nausea 3 line.
Extrapyramidal SEs.
Dose related sedation.
1in 20-ish patients are very
| sensitive to drowsiness effect,
this risk appears to increase

(Oral 1t0 0.5 5Cin

1to1dose
conversion
from oral to SC
levomepromazine

some units/areas)

+| 10 amps of 25mg/1ml |«
12.5 - 50mg/24hrs

with age.
| Start with 6.25mg test dose.

Use 0.9% saline for diluting in the
syringe driver when possible.

Syringe Driver Admin Chart;

- should only be written in advance for drugs
that need to continue when the oral route s lost.
£.8. pain relief, anti-emetics, anti-eplleptics, ant-
psychotics and dexamethasone (for raised ICP or
cerebral iitation headaches.)

- dose ranges can be used in the community.
Community Care Teams will start with the lowest
dose unless clearly instructed otherwise.

- dose ranges will generally allow for a single
50% increase. Wider ranges need to be clinically
justified in each case. Remember Gosport

*Continuous Subcutaneous Infusion (CSCI)

PRN chart

.- 6.25mg PRN
: (6Hirly, x4/24hrs)

If using in driver & PRN then the
maximum effective dose for N&V is 25mg/|
24hrs. If N&V persists please discuss with
your local Palliative Care team
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End of Life Mx of Breathlessness

Non Pharmacological
Optimise positioning, usually more pright ratherthan laying fat.
Use offan, or increased airflow by opening windows, can improve the sensation of breathlessness. A cooler room may help.

Iftolerated, seems to be most effective f cool air moves overthe face. @ Erosthiossness Resources

Opioids
Can be helpfulfor breathlessness at rest or on minimal exertion. (opioids do notimprove breathlessness on exertion)
Regular delivery of opioid (ia syringe driver)is thoughtto be superiorto pm use

Opioid Naive
Syringe Driver CSCI morphine 5-10mg over 24 hours. (Consider oxycodone if morphine sensitive or impaired renal function)

i| Established Opioids
If used for another reason .g. pain; dose increase may be beneficialfor breathlessness (suggest discussion with palliative care team)
Ifalready using a fentanyl pateh, continue the patch and add adaitional via syringe driver. Dose, as above.

Associated anxiety or panic with severe refractory breathlessness
Trial PRN midazolam 25 ~ 5mg (up to hourly)
If effective, and needing more than 2 doses in 24 hours - Syringe Driver CSCI midazolam 5.20mg over 24hrs (depending on PRN requirements)
Ifneffectve, discuss with specialist pallative care. Consider use of levomepromazine 6.25 - 12.5mg sic PRN

—— EoLDysprioea view cannot be shown when previewing a template — ~

Stridor
Suggest discussion with specialist palliative care team

| I associated amxiety or panic, reat as above.

Consider use of dexametasone sic

Cautions - oxygen

Only use for patients with hypoxaemia (sats < 92%) who show beneft

Ifsats are normal then this is an expensive open Window'.

In the last days and hours of ife, other pharmacological approaches
with opioids or benzodiazepines may be preferable to oxygen

- Nebulisers
Saline nebulisers are likely to aggravate cough. Patients in the last
days of their lifs may not have the strength to perform an effective cough.
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End of Life Management of Respiratory Secretions

This aavice refates to upper ainways secretions callecting in the throat and upper airways of a semi-concious patient in the last
days/hours of ife.

Research has shown that secretions & assaciated naises often distress clinicians mare than family, & family mare than the
patient

Secretions often indicate that a patient is unconcious, unaware & hence, not swallowing or coughing to clear saliva
Explanation aften provides more relief than medication.

Treatment if required, where a patient is aware & coughing unsuccesfully, should start as saon as secretions develap.

Anticipatory Prescription
Prescribe - Hyoscine butylbromide [Buscopan®] 10 Ampules 20mg / mi SC Inj.
Also supply a signed Community Palliative Care PRN Admin Order with
Hyoscine butylbromide 20mg SC PRN 4hrly.

Seek advice if requiring more than 4 doses in 24hrs. (up to x4 / 2ahrs)

Syringe Driver Alternative Drugs
Starting dose should be based Upon the response to initial PRN doses For those areas
Usual ranges are pre-printed on the Communtty Pallative Care Syringe Driver Admin Order with using glyco 1st
Hyoscine butylbromide 60-120mg CSCI over 24hrs. iine.

@ aternatives

Consider
Reducing doses or using PRN dosing anly If knawn to have an eGFR <30mimin

Also consider

Examination (auscultation) may be advisable for patients with a histary of left sided heart failure or with evidence, or at high risk,
af a LRTI or aspiration. Hyoscine will do nothing far purulent chest secretions of pulmonary aedema. Ensuring carers da not give
faod or fluid when this cannat be safely managed may reduce further aspiration

In these cases careful consideration of the apprapriateness of treatment with diuretics or antibiotics (patentially in hospital)
should take place. The patients previous wishes shauld be cansidered. If clearly dying and not considered a reversible
deteriaration then palliative care advice may be helpful
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End of Life Management of Agitation, Delirium & Anxiety

First - establish patient is dying, rather than this being a reversible cause of hyperactive delirium:

Does the previous illness trajectory fit this deterioration? If not, consider;
e  Medication side effects (opioid toxicity, antichalinergics, benzodiazepines)
e Brain tumour/ metastases - missed steroids, raised ICP or subclinical canstant seizures
e NewFluid and electralyte disturbances (dehydration, hypercalcaemia, hyponatraemia)
e Metabolic disorders (hyperthyroidism, hyperglycaemia)

Second - Where possible, aim to reverse any potential causes of agitation, delirium or anxiety.

©  have long term oral sedatives been replaced? - e.g. anti-psychatics, BDZs, ant-epileptics? Consider seeking advice
If unable to communicate, consider;

e pain Ongaing but poorly controlled due ta reduced oral meds. New due to pressure areas, stiffness, etc

e afullbladder or distress from not being able to get to the toilet - catheter or pads & re-assure

e Ioaded & uncomfartable bowels - thaugh appears unfair, an enemalsuppasitaries will help.

e thirstis unusual, having a dry mauth is not. Allow sips if able, wet and clean the mouth & tangue:

e psycholagical or spiritual distress. A chaplain, imam, relative or friend may be better than a drug

e disturbance. Sometimes families have to be guided to give the patient some space/quietiime

Third - support & education of family members/ carers around non-pharmacological management.
Carers leaflet for printing.

Fourth - medication

e if eGFR 30 or less. Start with half PRN doses, expect prolonged duration of action & avoid syringe driver,
if possible.
or Select link to view suggested medications. @ Agitation

Anticipatory Medications Only for Agitation, Delirium & Anxiety Also select link.
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These doses are for hyperactive delirium
in a restless or distressed patient in the
last day or so of life.

SECOND LINE

If midazolam/haloperidol
ineffective or unavailable

Syringe Driver Admin Chart;
- should only be written in advance for drugs
that need to continue when the oral route is lost.

—>{Onset - allow >30mins

MAINTENANCE
Consider Syringe Driver

H " E.g. pain relief, anti-emetics, anti-cpileptics, anti-
Much lower doses or reducing anti (PRN 4hrly peychotics and dexamethasone (for raised ICP or
cholinergic drug burden is recommended up to x4/24hrs) v Forebral imtation headaches
for hypoactive and low level delirium. Reconsider possible A AL b T (R (et
be based the i SCPRN
i d‘:’r"’;"mels Onset-allow 1hr  f-==-===- Levomepromazine 25-50mg/24hrs CSCI ctthatdrag. | CLGEEEINERT e
Prominent PAIN Disturbance (PRN 4hourly /AND/OR - dose ranges can be used in the community.
Feature up to x4/24hrs) Midazolam 10-50mg/24hrs CSCI Community Care Teams will start with the lowest

Y

dose unless clearly instructed otherwise.

- dose ranges should generally allow for a single
50% increase. Wider ranges need to be clinically
justified in each case. Remember Gosport.

L Onset - allow >30mins|
ANXIETY |(PRN Hourly
up to x4/24hrs)

THIRD LINE
Seek Palliative
Care advice

Specialist Palliative Care telephone advice 24/7 may
help; particularly if sought in advance as less
common SC drugs can then be sourced prior to
being required. Seeking advice does not require a
referral

BOTH Try low dose of|
each drug together

*Continuous Subcutaneous Infusion (CSC)

‘Asymptomatic
ANTICIPATORY
PRESCRIPTION

jazolam for some patients previously
Higher doses, including the top on anti-psychotics or with
ends of ranges shown above, may| active epilepsy.
lead to paradoxical excitation

Haloperidol 0.5-1.5mg SC PRN Ahny Seck advice f requiring more
than 4 doses in 24hrs. (up to xd/24hrs)
Midazolam 2.5-5mg SC PRN Hourly. Seek advice above x4/24hrs

SC Replacement of LONG TERM ORAL ANTI-
PSYCHOTICS, ANTI-DEPRESSANTS or SEDATIVES
Consider Palliative Care Advice
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COVID-19 Issues to consider. March 2020
We will endeavour to keep this page and more impartantly the Future Planning webpages it links to as up ta date as possible.

The chartvisible and downloadabls on the LINK gives idsas for drugs that may be used if syrings drivers,
staffor drugs become scarce during this crisis.

As is usual in Palliative Care all drugs are used"offlicence". Most have had long established use in End
of Lifs sstiings across the world. Afew in the red sections have some evidence but not a ot of experience.

I'have puttogether this chart with advice from many but with the thought, @ peser End o Lite Drugs chart
I inc myseflooking ater my (=75 year ol parents of residents in a care home, without resources or
support, then how can | best use my knowledge to provide them with acceptable End of Life care”.

1 also think we should be using Morphine Modified Release tablets given PR, before Fentanyl Patches as.
thers is better evidence and good scisnce to expecta faster response. COVID19 is thoughtto be excreted
from the rectal route, as well as oropharyngsal & respiratory, so uss of gloves is encouraged when giving
medication by any routs oral, buccal, SL or PR

Dr Steve Plenderleith, Consultant in Palliative Medicine.

Palliative PRN & Syringe Driver Administration Orders

Hampshire Area & District Prescribing Commitee appraved Admin Orders.
Identical to those used by Solent and Southern Health Community Teams
(These links can be changedfthis templete is being used in another county using diferentforms)

LINKS to other COVID resources.

These are in no way "comprehensive” but are offered as a collection @ Selection of General Guidance
the documents that appearto be helpful, well laid out and wherever

possible less than 2 sides of Aé. Pictures and ease of reading also

feature.

V1.2 of the FP Anticipatory Meds Worksheet - March 2020

=
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Pages. « | Template information

This template is produced by Ardens for EMIS Web in association with the Future Care Planning Project and Dr. Steve Plenderieith, consultant in paliative
care.

‘This template is intended for use by cinicians as an aid but is not i asar for cinical in the care of indwvidual patients.
Nausea and Vomiting For queries, or to report broken Iinks, please email : ardens.emis@nhs.net
Breathlessness Original ® Future Planning Project
Secretone This version © Ardens-Q Ltd.
Agitation and Delrium R Tosmation
CoVID-19 ‘This template is designed to help guide clinicians in starting safe doses of (primarily) end of fe anticipatory medications.
It s your responsibity to check course, doses and routes of as well as and before giving any
icine.

The links provided lead to extemal sites - we do not endorse, or have control over the content or accuracy of these sites.

Introduction
‘The Future Care Planning Project is supported as part of an NHS and hospice partnership:
Click to view supporters of the furture planning template

Future Care Planning Project Information
For project information and addttional resources, please visit the following link:
Future Planning Webstte

Template Version
[ Template entry Anticipatory prescribing (v13.5) by Ardens-Q Ltd. 29-Mar-2020
This s version 13.5 ( ith v1.2) of the Anticipatory Prescrbing fast updated Mar 2020
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End of Life Pain Control

the suggested treatment pathway.

Patient's CURRENT ORAL Opioids
None or Minimal

Weak Opioids

STRONG OPIOIDS

| Oral PRNs
Immediate Release

Sublingual/Buccal PRNs pleas:

Oral Modified Release Oxyee

Opioid Patches

Subcutaneous Drug Dose Worksheet

Co-codaml 31500 or 15/500 upto Biday
Co-codamol 301500 < 6 tabsiday

Orioid Naive OR  Tramadiolless than (<) 200mgiday.

Buprenorphine patch Smicroghr
(Continue patch & replace as usua)

(Co-dydramol o Co-codaml 301500 => Gtabsiday
Tramadol greater o equalto (=>) 200mgiday
Buprenorphine patch => 10microghr

(Continue patch & replace as usua)

Morphine R 1omasmi i or Seedel Tobets
Oxycodons R (2. Oxprorm) smafs i or copsues (23 Shoree)
(BEWARE -Conceniroted Liqid Marphine & Orcodone)

Unless arealy clear plan s aieady in place,

e discuss wih your local
Paliative Care or Chronic Pain Team.

Morphine MR Capsues (e MST, WXL, Zomorph)

odone MR Tablets (e.g. Longtec, Oxycortin)

((BEWARE - 12 hourly and 2¢hourly preparations)

s generall best o cortinue patch use at End of Life
Tris fink alows youto work out the appropriate PRN
drug and dose for a given patch strength

Find the section that represents your patient's CURRENT treatment, and then click the associated link to view

@ opioid Naive

@ weak opioids

@ oral PRNS

@ Diffcult Eol Drugs

@ Modified Release Opioids

@ opinid Patches
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Syringe Driver Admin Chart;

- should only be written in advance for drugs that need
o continue when the oral route is lost. E.g. pain relief, anti-
emetics, anti-epileptics, anti-psychotics and
dexamethasone (for raised ICP or cerebral irritation
headaches.)

- when initiating a new CSCI* drug, doses should be
based upon the patients response to SC PRN use of that
drug.

- dose ranges can be used in the community.
Community Care Teams will start with the lowest dose
unless clearly instructed otherwise.

- dose ranges should generally allow for a single 50%
increase. Wider ranges need to be clinically justified in each
case. Remember Gosport.

*Continuous Subcutaneous Infusion (CSCI)
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Weak Opioid

eGFR >50

eGFR 30-50

eGFR <30

Alfentanil inj.
10 Amps.
of 1mg/2ml

Syringe Driver Admin Chart;

- should only be written in advance for drugs that need to
continue when the oral route is lost. E.g. pain relief, anti-emetics,
anti-epileptics, anti-psychotics and dexamethasone (for raised ICP.
or cerebral irritation headaches.)

- If on no regular background strong opioid a Syringe Driver
chart should only be written up for pain relief once the patient's
response to PRN SC dosing has been assessed.

- dose ranges can be used in the community. Community Care
‘Teams will start with the lowest dose unless clearly instructed
otherwise.

- dose ranges should generally allow for a single 50% increase.
Wider ranges need to be clinically justified in each case.
Remember Gosport.

specialist Palliative Care telephone advice 24/7 may help;
particularly if sought in advance s less common SC drugs can
then be sourced prior to being required. Seeking advice does not
require a referral.





